ASSEMBLY INSTRUCTIONS

60in Workstation Manual

B FIRST TO REMOVE AND REPLACE DRAWERS
INSTALL HANDLES TO REMOVE DRAWERS
Simply position the handles over the holes and Pull drawer out so it's aimost fully extended.
attach with the bolts provided. Tighten securely. Push up one hand black release lever, while pulling

down the other hand black release lever.

While holding the levers in the positions as instructed
above, pull the drawer outward until it is released from
the drawer slide.

PUSH UP
(ONE HAND SIDE LEVER) .
\ _—

PUSH DOWN
Il SECOND (THE OTHER HAND SIDE LEVER)

INSTALL CASTERS -

Carefully lay bottom cabinet on its back, with S
a soft mat under the back for protection. \
Position the swivel casters on the bottom of
the cabinet. Insert the bolts through

washers, then through the casters and into V\ /
~__ /

&,

the bottom of the cabinet. Tighten securely.

TO REPLACE DRAWERS

Extend the drawer slides from the tool chest/cabinet.
Insert the brackets on each side of the drawer into
the slots in the slides, being careful that they are
positioned properly.

Once properly inserted, completely close the drawer
/ work top to set the slides in their proper positions.

l RAISE AND RELEASE DRAWER FRONTS:

These units are equipped with the raise and release drawer fronts.
To open,lift up on the drawer front while pulling towards you.

To close,shut the drawer firmly until the latch engages.

If the drawer does not stay closed,the hook may be bent,or it may
rub against the drawer slides.

To fix this problem,lightly bend the hook until the drawer will
engage in the slide.

Latch Hook



-
Cabinet

Ref# Description Part# QTY
" The keys are taped to the 1 Pegboard 246019 3 pos
insiclje of bottom drawer of the 2 Pegboard 246020 1pc
cabinet.” 3 Power Strip 333059 1pc
4 Sealing plate 240940 2 pcs
5 M6x16 Hex Socket 320327 29 pcs
Head Screw
6 Work Top(R) 307074 1pc
7 M6x12 Hex Bolt 321051 4 pcs
% 8 Handle 306068 1 pc
9 Slide(R) 300023 13 pcs
% 10 Swivel Caster 302265 4 pcs
11 Washer 324002 24 pcs
12 M8x25 Hex Bolt 321047 24 pcs
. 13 Tray (Small) 123689 1 pc
- 14 Tray (Big) 116353 1 pc
\5 % 15 Drawer Liner 552464 5 pcs
% 16 Drawer Pull 3011013 5 pcs
17 Shelf 246036 1 pc
* 18 Liner 552465 3 pcs
19 Shelf Support 243311 4 pcs
%* 20 Drawer Pull 3011028 2 pcs
* 21 Lock 304262 1pc
22 Slide(L) 300022 12 pcs
23 Work Top 307072 1pc
24 M6x16 Phillips Head Bolt 320174 4 pcs
25 Vice Mount Bracket (to ~ KP000084T 1 pc
be ordered separately)
26 Shelf Bracket (to be KP000085T 1 pc
ordered separately)
27 U Shaped Bracket 246021 2 pcs
* 28 Liner 552466 2 pcs
29 Work Top(L) 307073 1 pc
30 Gas Strut 303157 2 pcs
31 Trough 246018 2 pcs
32 Hex Wrench (Hex Key) ~ 317023 1pc

NOTE

1. Replacement keys may be ordered, the code which appears on the face of
the lock required.

2. Give the information for service parts: part number, and quantity.

3. Numbers of colored parts:

* 8 Handle N0 Swivel Caster| 15 Drawer Liner| 16 Drawer Pull 18 Liner | 20 Drawer Pull 21 Lock 28 Liner
Black 306068 302265 552464 3011013 552465 3011028 304262 552466
Pink 306046 302000 552468 301247 552469 3011030 304070 552470

.3. 4.



	CA60寸7抽铁箱带C3铝拉手说明书 Model (1)
	CA60寸7抽铁箱带C3铝拉手说明书 Model (1)

